

分析报告单

O P3 QR. S
T I 3 20180402
: ; 3 O<=
45673 Q/GHKJ 216-2017
O 1 23 SiO₂
O 1 , 3 60.08
45893 2018-04-02

检 验 项 目	分析纯	化学纯	检验结果
! " # \$ % &	' 1.0%	' 2.0%	(1.0%
) * + ,	' 3.0%	' 5.0%	(3.0%
- . &(Cl)	' 0.005%	' 0.01%	(0.005%
/ (Fe)	' 0.005%	' 0.01%	(0.005%

de3 fgO<=hi j
_ ` 3